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NOTE

The test results relate only to the item(s) tested.

Publication or reproduction of this report in any form other than by complete set of the whole
report and in the language written is not permitted without the written consent of CPRI.

Any correction / erasure invalidates this test report / certificate.

Any anomaly / discrepancy in this test report/ certificate should be brought to our notice within
45 days from the date of issue.

The verification of the sample drawings by CPRI is limited to dimensional checks only wherever possible.
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